BBQ Fan Extension for Gearbox 256 / Grillgebläse Erweiterung für Getriebe 256

With the following parts you can assemble a large hand-driven BBQ fan. / Mit den folgenden Teilen kann man ein großes, handbetriebenes Grill-Gebläse zusammenbauen.

Gadget

Creative Commons Attribution

You can adapt, share or use this work commercially as long as you attribute the creator.

Learn more or download attribution tags

Description

BBQ Fan Extension for Gearbox 256 /
Grillgebläse Erweiterung für Getriebe 256

In the youtube clip of my last Model i promised "extensions and applications" for the gearbox 256. With the following parts you can assemble a large hand-driven BBQ fan. The high impeller speed (2,560 rpm) produces a great amount of airflow. Thanks to the handgrip it’s also much easier to turn the gearbox crank.

/

Im Youtube-Clip zu meinem letzten Modell habe ich "Erweiterungen und Anwendungsmöglichkeiten" für das Getriebe 256 versprochen. Mit den folgenden Teilen kann man ein großes, handbetriebenes Grill-Gebläse zusammenbauen. Die hohe Laufraddrehzahl (2.560 U/min) erzeugt einen großen Luftstrom. Dank des Handgriffs ist auch deutlich einfacher die Getriebekurbel zu drehen.

Parts/Teile

  1. Handgrip / Handgriff - 1 Piece/Stück 170 x 132 x 20 mm
  • 2x M5x12 hexagon socket screw / Zylinderschraube Innensechskant
  1. Fan housing / Gehäuse - 1 Piece/Stück 180.2 x 168.16 x 44 mm
  • 4x M5x12 hexagon socket screw / Zylinderschraube Innensechskant
  1. Impeller / Laufrad - 1 Piece/Stück
    126 x 33 mm

    The hub includes a clamping function with M4 nuts and grub screws. I noticed during the assembly, that the clamping can be implemented easier by variation of the parts dimensions.

    /

    An der Nabe ist eine Klemmfunktion mit M4 Muttern und Madenschrauben vorgesehen. Ich habe während der Montage bemerkt, dass die Klemmung durch Variation der Teileabmessungen einfacher zu realisieren ist.

  2. Housing top / Gehäusedeckel - 1 Piece/Stück
    180.2 x 168.16 x 3 mm

    Also clamping by variation of the parts dimensions.

    /

    Ebenfalls Klemmung durch Variation der Teileabmessungen.

  3. Foot holder / Fußkalter - 1 Piece/Stück
    72.4 x 67.4 x 8 mm

    Don't be confused by the Video. It shows that my fist printed version of the foot holder needed to be glued to the bottom of the gearbox. The thing files already have an improved screw mount (same for gearbox 256).

- 4x M5x12 hexagon socket screw

/

Bitte nicht durch das Video verwirren lassen. Es zeigt, dass meine erste gedruckte Version des Fußhalters an den Boden des Getriebes geklebt werden musste. Die thing Dateien besitzen bereits eine verbesserte Schraubbefestigung (gilt auch für Getriebe 256).

- 4x M5x12 Zylinderschraube Innensechskant
  1. Foot / Fuß - 2 Piece/Stück
    102.4 x 49.5 x 10 mm

    Those parts still need to be glued to the foot holder.

    /

    Diese Teile müssen nach wie vor an den Halter geklebt werden.

  2. Tube adapter / Rohradapter - 1 Piece/Stück
    161.7 x 85.4 x 48.4 mm

    Add a metal tube to get some distance to the BBQ Heat. I glued a 330 mm aluminum tube (Ø 30x1 mm) to the adapter.

    /

    Ein Metallrohr schafft etwas Abstand zur Grillhitze. Ich habe ein 330 mm langes Aluminiumrohr (Ø 30x1 mm) an den Adapter geklebt.

  3. Corner piece / Eckstück - 1 Piece/Stück
    78.5 x 12 x 11.5 mm

    This part needs to be glued to the inside of the tube adapter.

    /

    Dieses Teil muss an die Innenseite des Rohradapters geklebt werden.

  4. Spacer / Distanzstück - 1 Piece/Stück
    12 x 13 mm

I used superglue for all non-releasable connections.

/

Ich habe für alle nicht-lösbaren Verbindungen Sekundenkleber verwendet.

Materials and methods

Printparameter / Druckparameter

Printer / Drucker: Velleman K8200

Material: PLA
Temp. Extruder: 190 °C
Temp. Bed / Bett: 50 °C

Layerheight / Schichthöhe: 0.25 mm
Perimeters / Umrissbahnen: 2
Solid Top Bottom Layer / Volle Boden- und Dachschichten: 2
Infill / Fülldichte: 40 %

No Support needed / keine Stützkonstruktion nötig

Documents

Issues

Issues are used to track todos, bugs or requests. To get started, you could create an issue.

Comments

6f56afdca81c6191b809d2b41ebae3df?default=blank&size=40Christophe Decatelle added this to the tofke collection ago
Deedd04085c81d880be3195ff3866a76?default=blank&size=40Thiago Marques de Oliveira Goes Goes added this to the Things to make collection ago
Mini logo constructer 1 1 centrCONSTRUCTeR published this design ago